
PARTS LIST : HARDWARE LIST :
1   RIGHT ARM REST FRAME                1PC
2   LEFT ARM REST FRAME                  
3   HEAD REST                                         
4   BACK REST                                         
5   BACK CROSS BAR                            
6   FRONT CROSS BAR                           
7   WOOD SKID                                            
8   SEAT                                                       

A   SCREW-M6x70                                       
B   SCREW-M6x60                                       
C   WOOD BUTTON - 14mm DIA.             
D   ALLEN KEY                                              
E   WOOD DOWEL - DIA. 8x30mm            
F   BOLT-M6x35                                            
G  SPRING WASHER - 10mm DIA.          
H   FLAT WASHER-M6.                             

TOOLS REQUIRED (NOT INCLUDED) :

Rubber Mallet

Page 1 of 5

Phillips Head Screw Driver

8

1PC
1PC
1PC
1PC
1PC
2PCS
1PC

6PCS
8PCS
10PCS
1PC
8PCS
6PCS
6PCS
6PCS

JR1101



1

2

Page 2 of 5

x8

x4

JR1101



x4

3

4

Page 3 of 5

JR1101



5

Page 4 of 5

6

x6G
H

FD

JR1101



7

Page 5 of 5

JR1101


	516938-AIs-BELMONT Slat Rocker-Outdoor logo Layout1 (1)
	516938-AIs-BELMONT Slat Rocker-Outdoor logo Layout1 (1)
	516938-AIs-BELMONT Slat Rocker-Outdoor logo Layout1 (1)
	516938-AIs-BELMONT Slat Rocker-Outdoor logo Layout1 (1)
	516938-AIs-BELMONT Slat Rocker-Outdoor logo Layout1 (1)

